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OPERATING MANUAL  

 

EZSⅡ Series 
Dual Axes Mounting Bracket
 

Please read BEFORE USING THE PRODUCT thoroughly 
to understand the details of this product and ensure safe 
operation. 
Always keep the manual where it is readily available. 

 

 

Packing list 

PAB-S4S3R���

PAB-S4S3L ���

PAB-S6S3R��� PAB-S6S4R���

PAB-S6S3L ��� PAB-S6S4L ���

•  Bracket C

•  Washers (M4) • Bolts 

 [M4 × 10 mm (0.39 in.)]

• Bolts  

 [M5 × 18 mm (0.71 in.)]

• Bolts  

 [M5 × 25 mm (0.98 in.)]

• Bolts  

 [M5 × 35 mm (1.38 in.)]

• Bolts  

 [M5 × 10 mm (0.39 in.)]∗

∗ Stroke 50 to 120 mm (1.97 to 4.72 in.) 2 pcs.

 130 to 220 mm (5.12 to 8.66 in.) 3 pcs.

 230 to 300 mm (9.06 to 11.81 in.) 4 pcs.

•  Washers (M5)

•  Bracket B•  Bracket A

•  Bracket C

• Bolts  

 [M5 × 18 mm (0.71 in.)]

• Bolts  

 [M5 × 25 mm (0.98 in.)]

• Bolts  

 [M5 × 35 mm (1.38 in.)]

• Bolts  

 [M5 × 10 mm (0.39 in.)]∗

•  Washers (M5)

•  Bracket B•  Bracket A

∗ Stroke 50 to 120 mm (1.97 to 4.72 in.) 6 pcs.

 130 to 220 mm (5.12 to 8.66 in.) 7 pcs.

 230 to 300 mm (9.06 to 11.81 in.) 8 pcs.

 



 

Installation method Tightening torque M4: 2.4 N·m (21.24 lb-in.)
M5: 5.0 N·m (44.25 lb-in.)

M5 × 25 mm

(0.98 in.)

M5 × 35 mm

(1.38 in.)

M5 × 10 mm (0.39 in.)

M5 × 45 mm (1.77 in.)

(supplied with the 

motorized linear slide)

M5 × 18 mm (0.71 in.)

EZS4 M4 × 10 mm

 (0.39 in.)

EZS6 M5 × 10 mm

 (0.39 in.)

M5 × 25 mm (0.98 in.)

M5 × 35 mm (1.38 in.)

Step 1 Step 2

Step 3

•  X-Y •  X-Z

 



 

Combination patterns 

•  X-Y

•  X-Y

PAB-S4S3R���

PAB-S6S3R���

PAB-S6S4R���

•  X-Z

PAB-S4S3L���

PAB-S6S3L���

PAB-S6S4L���

•  X-Z

 
 



 

• Unauthorized reproduction or copying of all or part of this manual is prohibited. 
If a new copy is required to replace an original manual that has been damaged or lost, please contact your nearest Oriental Motor 
branch or sales office. 

• Oriental Motor shall not be liable whatsoever for any problems relating to industrial property rights arising from use of any 
information, circuit, equipment or device provided or referenced in this manual. 

• Characteristics, specifications and dimensions are subject to change without notice. 
• While we make every effort to offer accurate information in the manual, we welcome your input. Should you find unclear 

descriptions, errors or omissions, please contact the nearest office. 
•  and  are registered trademarks or trademarks of Oriental Motor Co., Ltd., in Japan and other 

countries. 
Other product names and company names mentioned in this manual may be trademarks or registered trademarks of their respective 
companies and are hereby acknowledged. The third-party products mentioned in this manual are recommended products, and 
references to their names shall not be construed as any form of performance guarantee. Oriental Motor is not liable whatsoever for 
the performance of these third-party products. 

 

© Copyright ORIENTAL MOTOR CO., LTD. 2007 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Printed on Recycled Paper

• Please contact your nearest Oriental Motor office for further information.

Technical Support  Tel:(800)468-3982

8:30 A.M. to 5:00 P.M., P.S.T. (M-F)

7:30 A.M. to 5:00 P.M., C.S.T. (M-F)

E-mail: techsupport@orientalmotor.com

www.orientalmotor.com

Headquarters and Düsseldorf Office

Tel:0211-5206700 Fax:0211-52067099

Munich Office 

Tel:08131-59880 Fax:08131-598888

Hamburg Office

Tel:040-76910443 Fax:040-76910445

Tel:01256-347090 Fax:01256-347099

Tel:01 47 86 97 50 Fax:01 47 82 45 16

Tel:02-93906346 Fax:02-93906348

Tel:(02)8228-0707 Fax:(02)8228-0708

Tel:(6745)7344 Fax:(6745)9405

Tel:(03)22875778 Fax:(03)22875528

KOREA

Tel:(032)822-2042~3 Fax:(032)819-8745

Headquarters  Tokyo, Japan

Tel:(03)3835-0684 Fax:(03)3835-1890

Tel:66-2-254-6113 Fax:66-2-254-6114


